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- TOUHOCTL NPOKATKA - B2, rpyana kauyectsa nosepxocTy - 31

= ”pOHJOQCTBO HE ABNASTCA HCTOUHHKOM PAaUOaKTURROID M3nNy4ervn, O He NPEBbLILAET NPEJIeNbHBLIE IHAYEHUS AN U3NYYEeHUA, KOTOPLIE MOTYT OTpHUaTensEHO
BNWATL HE OPFAHMIM YENODEKE,

- CMX: 8GS cepTubuiposana o cooTaeTcTau ¢ ISO $001; 2015
- Lgetosan vupruposka” ins Jaamepa - ©14 - opamikessiin; ©18- Benoii / KpacHeid; @20- Benwiid/ XenTuiit:®22- 6enbli / cukui; $32- Benblit / YepHbIl;O34-
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CEPTHOUKAT KAYECTBA Ne OM300001485 Hara  06.09.2022 QUALITY MANAGEMENT
v i CERTIFICATE OF QUALITY Date SYSTEM SERTIFICATED
b BT S CepTATDMKAT e "3, EN 10204 ISO 500112015 Nai2
METANYPIAHUA 3ABOL" inspection certificate 100 50482 TMS
mmﬁm&, OxinponeTposcesa abn. micTo
m;%p BY MR MasKorchioro, Sysmmo pysenonysatens  METIHBECT-CML] ¥ MICTI OAECA TOB ©inif oT.  Onecca-3acrasa i Zakaa Ne AM300020674 or 02.09.2022
Consignea METINVEST-SMC U MISTI ODESA TOV FILIYA st.  Odessa-Zastava 1 Production Crder
HanyeHosanue NPoayKLMM Iisernepsl CTanbHLIE FOPHYSKaTAHLIE; 3akaz M3 AM300020531
Saller (Exportery: PJSC "DMP* (PRIVATE JOINT_STOCK Description of goods Hot Rofled Steel Channels;
COMPANY "DNEPROVSK METALLURGICAL PLANT™ Kontpakr-cneundmkauna/SO
Contract-Specification/SC
45064, DNIPROPETROVSK REGION, DNIPRO CITY, Crangaprsl TY'Y 24.1-05393056-003:2020; ICTY 2651:2005; ACTY4484:2005 Nlor Na
MALAKOVSKOHD STREET, HOLBE 3 Standards TU U 24.4-05393056-003:2020; DSTU 2651:2005; DSTU4484:2005 Lot No
Barow/AgTo Ne 66623140
TelFax: +38{056) 794-8%-18, 794-87-47 Railcar/Car No
Hawenopasuye npogyns TounocTs Karerop Fapanmua | * Bua Konmecree, Virore no npocuinio
e Homep naum (ceveHue) NpOKATHY Homep nnas Mapxa cTanm us Copr | ceapmm | fiuke Anvna, m wITYK(KpaT} Becuerro, T HaNAY BNMHE, T
No No of bundia Name of profile (cross-secfion) Reilling No of heat Stes! grade Category | Grade |Guaranise | Type of Length, mm Quantity piece Netweight, t Sum of profile and type
acouracy of welding | length periodocity) of length, t
1 302092202 tisennep 1401 B 211970 cTanc & 1 ce | mp/mi 12 000 48 7,020
2 302092203 Uleennep 1471 B 211970 CT3nc 5 1 s | mgiml 1Z 000 48 7,000
3 302002215 lilsennep 1401 B 222725 CT3ne 5 1 cB ma/mi 12 000 48 7.000
4 302092216 sennep 1401 B 222725 CT3nc g 1 cB ma/ml 12 000 48 7.000
5 302092223 Wsennep 14I1 B 222725 CT3NC 5 1 ce ma/ml 12 000 48 7,020
& 302092226 Lileennep 1471 B 222725 cT3nc 5 1 cB Ma/ml 12000 48 7,010
7 302092227 IWeennep 140 B 222725 cT3nce 5 1 <8 mafmt 12 GO0 48 7,000
8 302092231 lisennep 1401 B 222725 CT3MC 5 1 cB mAIm 12 000 48 7,010 56,060
* mg/ml - MepHan anvealmeasured length; s/l - HemepHan gnunalunmeasured length
Ie npodmmo iisennep 1401 wapm CT3MC oTrpyMens 8 nau. 384 wr Becom 56,060 1
In profile Channel 141 steel grade CT3M1C shipped 8  packages 384 pieces weighfing 56,060 1
BecHervo, T
Net weight, t 56,060
Kpowme TOre BEC ynakosku, T
. Y 0,200

Moreover tare, 1

Ceprnthurar rauscrea Ne JIM300001485

LvpaMnug 1w 2




Nokasateny kavecTss ToBapa Quality characteristics of goods

S Autauseckni coctas, % Chemical composition. % Mexanuyeckue caciicrea  Mechanical properiies
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Mpumeyanne Cogepianne a307a, MElLbSKE B npegenax JCTY 2651-2005
Note Contenit of nitrogen, arsenic within DSTU 2651:2005 .
Kommenrapui
Comment
Mapkupoeia
{Marking

Msi noATEEEMEAEM, YTO NPOAYKLIAA NOAHOCTEIO COUTBETCTRYET 10 KaHECTRY NPUMEHASMSIM CTaHAapTaM, KOHTPEKTaM, AOrOBOPaM ¥ ApyrvM TpeGosanusn HOPMaTUBHOR JOKYMEHTaLMM,
We cerfify that the quality of the produce fudly conforms with the applied standards, confracts and other requirements of Standard technical documentiation,

Copepxanue paguosyknuass 4o 370 Br/kr {1-it xnacc npumeHeris no PRAVEUNOHHOMY (hakTePy) Ha OCHOBAHKM PEIYNETATOR KOHTPONA PaAVoaxTMBHOCTH BHINABAARMOrD MeTanna nabopatopuen PpusrHeckux QakTopos, NTo COOTEETCTRYST TpeboRanuam
HPBEY-87 {arrecrar akkpeauTaupe Nad.rY OLIKN3 MO3 Yipands Ne28514 or 06.08.2021r}

Radionuclides contenl max. 370 Ba/kg (1st class of use by radiation factar) basing on results of radiation coniral of preduced steei by Laboratory of Physical factors, which corresponds to the requirements of NRBU-S7 {accraditation certificate of lab, MHP of Ukraine
N20514 dated 08,08.2021) ’

HauansHyk OTK
Chief of quality {control) depariment

Boromon Oxcana Bacunsesna
Bogomel Oksana Vasilevng
Ceprudixat xayecraa No AM300001485




un CEPTU®UKAT KAYECTBA Ne OM300000862 fOata  06.05.2022 QUALITY MANAGEMENT
MIPVYBATHE AKLIIOHEPHE CERTIFICATE OF QUALITY Date SYSTEM SERTIFICATED
TOBAPWUCTBO "HINPOBCHKAI cepTrduKaT npremkm "3.1" EN 10204 IS0 9001-1:2015
METANYPrIAHWA 3ABOL" inspection certificate Ne12 100 37863 TMS
bm..um&: [AxinponeTpoBcebka abn., micto
m:__._no, synnuA MasakoBcbkora, ByanHok Mpysonony+atens  MeTuHeecT-CML OO0 cT. 3akaa Ne NM300020448 ot 29.04.2022
Consignee Metinvest-SMC QOO st. Production Order
HaumeHosanve npopykumm lsennepe! cTanbHbIE FOPSYeKaTaHbIe; 3akas M3
Seller (Exporter): PJSC "DMP" (PRIVATE JOINT STOCK Description of goods Hot Rolled Steel Channels;
COMPANY "DNEPROVSK METALLURGICAL PLANT") KonTpakT-cneyndmrkauns/SO
’ Contract-Specification/SO
48064, DNIPROPETROVSK REGION, DNIPRO CITY, CraHpapTb! TY Y 24.1-05393056-003:2020; ACTY 2651:2005; ACTY4484:2005 JloT Ne
MAIAKOVSKOHO STREET, HOUSE 3 Standards TU U 24.1-05393056-003:2020; DSTU 2651:2005; DSTUA4484:2005 Lot No
Barow/Asto Ne 61866000
Tel./Fax: +38(056) 794-89-16, 794-87-47 Railcar/Car No
Hawmerosanne npochuns TouHOCTL Katerop Tapantna | “Bua Konuuectso, Wroro no npocnnio
Ne Homep navkm (ceueHue) npoKaTkv Homep nnaekw Mapka ctanu ma CopT | ceapmi | ANWHBI AnuHa, MM wiTyk(kpar) Bec HeTTO, T 1 BUOY ANWHBI, T
No No of bundle Name of profile (cross-section) Rolling No of heat Steel grade Category | Grade [Guarantee | Type of Length, mm Quantity piece Net weight, t Sum of profile and type
accuracy of welding | length (periodaocity) of length, t
1 1280422197 Weennep 161 B 221412 CcT3nc 5 1 cB ma/ml 12 000 41 6,850
2 1280422199 Weennep 160N B 221412 CT3nc 5 1 cB mg/ml 12 000 41 6,820
3 1280422203 LWeennep 1601 B 221412 CT3rnc 5 1 cB ma/ml 12 000 41 6,870
4 2280422109 LWeennep 160 B 221412 CT3nc 5 1 cB ma/mi 12 000 41 6,820
5 2280422111 Llsennep 16M B 221412 CT3nc 5 1 CcB ma/mi 12 000 41 6,850
6 2280422113 ennep 1601 B 221412 CT3nc 5 1 cB ma/ml 12 000 41 6,810
7 2280422115 LLsennep 16N B 221412 cT3nc 5 1 cB ma/ml 12 000 40 6,670
8 2280422117 Lieennep 160 B 221412 CT3Mnc 5 1 ce | mg/ml 12 000 41 6,870
9 2280422119 LLisennep 16I1 B 221412 CT3MnC 5 1 cB ma/ml 12 000 41 6,820
10 2280422149 LLisennep 16[1 B 221412 CT3ncC 5 1 [&] ma/ml 12 000 41 6,700 68,080
* mo/ml - mepHasa anvHa/measured length; Ha/ul - Hemepran grnsalunmeasured length
Mo npodmnio Weennep 16M mapka CT3MNC omrpykero 10 nay. 409 wr BecoM 68,080 T
In profile Channel 1611 steel grade CT3MNC shipped 10  packages 408 pieces weighting 68,080 t
Bec HeTTO, T
Net weight, t 68,080
Kpowme Toro Bec ynakoeku, T 0,240

Moreover tare, t

CeptutbukaT kauectaa Ne IM300N0N8R2 Crnannna 1 na 2




Nokazatenu kayecTea ToBapa Quality characteristics of goods

i Xumunyecknii coctae, % Chemical composition, % MexaHnyeckune ceoiicTea  Mechanical properties
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MpumeyaHne CopepaHne a3oTa, Mbilubaka B npegenax ACTY 2651:2005
Note Content of nitrogen, arsenic within DSTU 2651:2005
KommeHnTtapwuia
Comment
Mapkuposka
Marking

Mel noaTeep)aaem, 4TO NPOAYKUMA NOMHOCTBIO COOTBETCTBYET MO Ka4ecTBY NPUMEHAEMBLIM CTaHAaPTaM, KOHTPaKTaM, A0raBOpaM W ApyriM TpeGoBaHNAM HOPMATHBHON AOKYMEHTALMA.
We certify that the quality of the produce fully conforms with the applied standards, contracts and other requirements of Standard technical documentation.

CopepxaHue pagunonyknnaos Ao 370 BK/Kr (1-1 KNace NpUMEHEHNA No paanaLmMoHHoMy (hakTopy) Ha OCHOBAHMN PE3yNbTATOB KOHTPOMS PaaMoaKTHBHOCTA BLINMABNAEMOro MeTanna :mmovm._.ovsms Puzndecknx hakTopos, UTO COOTBETCTBYET TpeboBaHmaAM
HPBY-97 (atTectar akkpeamtaumn nab.ry OLKN3 MO3 Ykpanbl Ne20514 ot 06.08.2021r)

Radionuclides content max. 370 Ba/kg (1st class of use by radiation factor) basing on results of radiation control of produced steel by Laboratory of Physical factors, which no:mm_uo:am E Sm ﬂma:_aao:ﬂm of NRBU-97 (accreditation certificate of lab. MHP of Ukraine
NZ20514 dated 06.08.2021) D

HauvaneHnk OTK KonTponep OTK
Chief of quality (control) department Inspector of quality (control) amnm_.::ma

Boromon Okcana BacunbesHa
i Bogomol Oksana Vasilevna
o m.nm.u._.s&szmﬂ KavecTea Ne AM300000862

Ceptuchvkat kadectea Ne [IM300000862. CrpaHuua 2 us 2




CEPTUOUKAT KAMECTBA Ne AM300001488 Jara  06.09.2022 QUALITY MANAGEMENT
T CERTIFICATE OF QUALITY Date SYSTEM SERTIFICATED
ﬁm“mmmmwm%mwmwwm.wﬁvxsy cepTuduRaT npuemEm “3.1" EN 10204 1SO 9001:2015 Ne12
METANYPIIAHMI 3ABOT" inspection cerlificate 100 60492 TMS
49064 [ivinponeTposceka obr, mMicTo
.mx_:ue By PHus MaSrOBCLAGTD, ByanHo lpysonomysatens  METHBECT-CML ¥ MICTI OJIECA TOB o11iA cr.  Opecca-3actasa 1 3axas Ne [r300020673 ot 02.09.2027
Consignee METINVEST-SMC U MISTI ODESA TOV FILIYA st.  Odessa-Zastava 1 Produciion Order
HauMeHoBakye NPOAYKLAn WBenneps! CrankHbie ropsyekaTanbie; 3axa3 OM3 AR300020631
Seller (Exporter): PISC "DMP* (PRIVATE JOINT_STGCK Description of govds Hot Rolied Steel Chamels;
COMPANY "DNEPROVSK METALLURGICAL PLANT™) KonTpakT-ciieumibukaums/SO
Contract-Specification/SO
49084, DNIPROPETROVSK REGION, DMIPRO CITY, Craugapre TY'Y 24.1-05393056-003:2020; ACTY 2651:2005; GCTY4484:2005 Tor Ne
MAIAKOVSKOHO STREET. HOUSE 3 Standards TU U 24,1-05393056-003:2020; DSTU 2651:2005: DSTU4484:2005 Lot No
Barow/Aero Ne 67897272
Tel/Fax: +38(056) 724-89-16, 794-87-47 Railcar/Car No
Hawmenosanne npodmns TouHOCTE Haterop rapantus | * Bug Kaenuyectso, Wrore no npodbiamo
Me Homep navks {ceuenus) npokarkm Homep nnaekn Mapka cranu ust CopT | ceaprus | ASwHL! Anuna, M wryk(kpar) BecHerro, T Y BHAY ANWHEL T
Ko No of bundle Name of profile {cross-secton) Ralling Mg of heat Steel grade Category | Grade |Guarantee | Type of Length, mm Quantity piece Net weight, ¢ Sum af profile and type
accuracy of welding i length {periodacity) of length, ¢
1 101092217 tlsennep 2001 B 222725 cT3ne 5 1 e | maimi 12 0oe 33 7,290
2 201092201 {sennep 200 B 222725 cT3nc 5 1 ca | mpimi 12 000 32 7.180
3 201092203 Ueennep 200 B 222725 CT3i1C § 1 c8 | ma/mi 12 000 32 7.070
4 201092205 Uipermep 2001 B 222725 CT3NC 5 1 cB | ma/mi 12 000 33 7.240
5 201082207 \lisennep 2071 B 222725 CT3nc 5 1 cs | mpimi 12 000 33 7.230
8 201 omwmam‘ leennep 2001 B 222725 CT3nC 5 1 c8 ma/mi 12 000 33 7,250
7 201082211 liigennep 200 B 222725 CT3NGC & i ca ma/ml 12 000 33 7,280
8 201082213 lHsennep 200 B 222725 CT3rc 5 g e | ma/mi 12 000 32 7,060
9 201092215 {Usennep 2001 B8 222725 CT3MNC 5 1 c8 mp/mi 12 000 33 7,280 64,880
* mp/ml - mepran gnsa/measured length: Hp/ul - semepras anunaiunmeasured fength
Mo npodunic tisennep 200 wapku CT3MC orrpyxeo 9 pau, 294 wr BECOM 64,880 1
In profile Channels 2001 steel grade CT3TIC shipped 9  packages 294 pieces weighting 654,880
Becuerro, T
Netweight, t 84,880
Kpowe Tore e ynakoeky, T
Moreover tare, 1 0,230
CepTy wEcTas Me MMAONONTASS  Mroswws 4w




UKRAINE
PRIVAT JOINT STOCK

COMPANY
«KAMET-STEEL»

YKPATHA
MPUBATHE AKLIIOHEPHE
TOBAPUCTBO
«KAMET-CTAllb»

DianoBiaHicTs CUCTOMY MeNgARMOWYY moct BaNMOTaM  cTeHaapty 50 900TZ0TS npn eupoBuiuTsl rosapHal NpoayRuEl ATNOROMEHRHOM:,

| CTORENRABUARNGID, NRORATHOIG NEPRAINE NIATECHAKEH0 ODranoN 3 ouinw ainnosinrocTt Inferiek Cerlification Limited , BenwoSpwrania, DE 24 82F,

- Hepti 10A Blrop: Naps, Bikropi Poys (coprwdivay NeG104123 aig 08.08.2020 p)

i

i interiek Cenification Limized, 10A ViSO Park, Viclory Road, Derby DE24 8ZF, United Kingdom (ihe certificats Ne 0104123 dd. 06.08.2020), has
confirmed quality managament system compliance wilh the requirements of IS0 8001:2015 in the manufacture of market products of sintering,

steeimaking, roliing produstion

CEPTUOMKAT KAYECTBA N¢ 985

3.1 EN 10204:2004

Haras HE

<2 METINVEST

liponaeer {sxeneprép)

B 2290128053

55393085 MROWBROACTEO
I TPYRONCAVEATENL, SUpeC, Crpana KORRDARE e
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YKPATHA UKRAINE
NPUBATHE AKLIOHEPHE PRIVAT JOINT STOCK

TOBAPUCTBO {'} METINVEST COMPANY

| «KAMET-CTAIb» «KAMET-STEEL»
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MPUBATHE AKLIOHEPHE g PRIVAT JOINT STOCK

TOBAPUCTBO <& METINVEST COMPANY
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AKPEAUTOBAHUN QPI‘AH {}ﬂ!%{_}{fff BIAHOBLIHOCTE
TACEPTHOIKALL NPOAYKLIT BYAIBEABHOIO
TA OPOTHIIOMKEMKHOTO NTPH3HAYEHHSI e
TOBAPHCTBA 3 OBMEKEHMO BIANOBIAATBRICTIO e

«CBITOBI CTAHZAPTW»
CEPTU®IKAT BIAIIOBIAHOCTI
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Toepsin it : 51 2021 p. A0 «27» ¢l 2023 p,

Hpoayionin [Ipoxar coprosuii crasesnii rapayekaTawmnii Kpyrianii
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Biranosizae pumoram ACTY 376012006, nn. 5.6-5.9, 6.1.6, 6.1.10;
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LIBERTY GALATI S.A. - Romania

1035

HRO0007_CPR2013-07-01_GA_ V007

LIBERTY

CUSTOMER / CLIENT THYSSENKRUPP MATERIALS ROMANIA/THYSSENKRUPP MATERIALS CERTIFICATE NO./NR.CERTIFICAT 423269 ORDER / COMBNDA : 50082561
ROMANTA DISPATCH / AVIZ EXPEDITIE : 7001636477
PRODUCT / PRODUS : PACHETE TABLA LAMINATA LA CALD ACCORDING TO : EN 10204/2004/3.1 WAGON / ID'TRANSPORT : TLALNKU/TL37HYY-
STEEL GRADE/MARCA OTEL: S235JR+N DATE : 13.04.2022 TRACKING NO.
NORM / STANDARD : EN10025-2:2019; 20606750
TOTAL BUCATI: 3 / TOTAL CANTITATE: 10.040,00 KG
NO COIL NO HEAT NO CUST.MAT.CODE DIMENSIONS WEIGHT PC TEST NO UTS YTS EL(%)  —————————— oo
NR NR.RULOU SARJA COD.MAT.CLIENT DIMENSIUNI GREUTATE BUC NR.PROBZ Rm Re L0 L et
MMxMMxMM TO MPa MPa mm %
1 973127/3 Y915398 3,00x1500x3000 2,04 1 973127 412 292 55 33
2 979145/2 Y¥%39314 5,00x1500x3000 4,00 1 979145 407 285 65 34
3 979145/3 Y5339314 5,00x1500x3000 4,00 1 979145 407 285 65 34
CHEMICAL COMPOSITION (%) / ANALIZA CHIMICA (%) - L = heat / lichid , p = product / odus

SARJA  =»-C-- =-Sj-- —-Mn-- —--P-—— ~==8== —-Al-— ——Ti-— ——-V—u ——Cy-— —-Ni-- —--Cr-- —-Mg-- --Nb-- =-~-B--= --N2-- CEV2
L 915398 0,12 0,02 0,46 0,011 0,014 0,052 0,001 0,002 0,06 0,03 0,03 0,004 0,001 0,0002 0, 65 0,21
L 939314 0,12 0,01 8,51 0,019 0,005 0,030 0,001 0,003 0,06 0,03 0,04 0,005 0,002 00,0001 O, 66 0,22
Procedau do claborare ctel. Stare de laivrare: Laminare normalizanta Calificare personal:. INSPECTOR NEUTRU CALITATE
Elaborat in OLD-Turnat continuu
Clasa de galvanizare Verificare marcaj,aspect suprafata,

dimensiuni-corespunzator

Formula carbon echivalent: Aspect suprafata: EN 10163/2-2004,class
CEV2 = C+Mn/6+ (Cr+Mo+V) /5+ (Ni+Cu) /15 A,subclass 3 SEMNATURA

Tolerante:
Dimensiuni: EN 10051-2010
Planitate: =N 10051-2010

JIBERTY GALATI S.A. No.l Calea Smirdan, 017 rev.1
selati, Postcode 8006%8, Romania

.ibertysteelgroup.com/ro/

Page:1 /01
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LIBERTY GALATI S.A. -

HROOOO7_CPR2G12-07-01_GA V007

Romania

LIBERTY

CUSTOMER / CLIENT : THYSSENKRUPP MATERIALS

ROMANIA/THYSSENKRUPP MATERIALS

CERTIFICATE NO./NR.CERTIFICAT 424397

ORDER / COMANDA 50082561/_3_9 11

ROMANIA DISPATCH / AVIZ EXPEDITIE 7001643847
PRODUCT / PRODUS : PACHETE TABLA LAMINATA LA CALD ACCORDING TO : EN 10204/2004/3.1 WAGON / ID TRANSPORT : VSYOGLS/VS3IAGLS-
STEEL GRADE/MARCA OTEL: S235JR+N DATE : 02.05.2022 TRACKING NO.

NORM / STANDARD EN10025-2:2019; PO.NO. : 2006750
TOTAL BUCATI: 2 / TOTAL CANTITATE: 5.280,00 KG

NO COIL NO HEAT NO CUST.MAT.CODE DIMENSIONS WEIGHT PC TEST NO UTs YTS EL(%)  ——=mmmmmmm o

NR NR.RULOU SARJA COD.MAT.CLIENT DIMENSIUNI GREUTATE BUC NR.PROBA Rm Re L0 e e

MM MM MM TO MPa MPa _ mm %
1 984607/8 Y928325 4,00x1500x3000 2,61 i 984607 429 314 55 3%
2 986653/9 Y928502 4,00x1500x3000 2,67 1 986653 430 31l 35 3%
CHEMICAL COMPOSITION (%) / ANALIZA CHIMICA (%) - L = heat / lichid , p = product / produs
SARJA  ~==C-- —-8i-- —-Mpn-- ——=P-= ——=8—= ——Al-— ——Tj-— ——-Y-— ——Cy—- —=Ni-- --Cr-- --Mg-—- —-Nb-- -—-B-—— —-N2-- C+MN/ CEV2

L 92832500532 0,01 0,47 0,011 0,011 0,032 90,001 0,002 0,07 0,03 9,03 0,005 0,002 0,0001 00,0068 0..21

L 928502 0,12 0501 0,44 0,017 0,009 0,034 0,001 0,002 0,06 0,02 0,04 ¢,004 0,002 00,0002 0,0095 0,22
Procedeu de elaborare otel: Stare de livrare: Laminare normalizanta Calificare personal:. INSPECTOR NEUTRU
Elaborat in CLD-Turnat continuu
Clasa de galvanizare Verificare marcaj,aspect suprafata,

dimensiuni-corespunzator

Formula carbon echivalent: Aspect suprafata: EN 10163/2-2004,class

CH+MN/ 6+ (CR+MO+V) /S5+ (NT+CU) /15 A, subclass 3 SEMNATURA

CEV2 = C+Mn/6+ (Cr+Mo+V) /5+ (Ni+Cu) /15

Tolerante:
Dimensiuni:
Planitate:

EN 10051-2010
EN 10051-2010

STAMPILA LNSDECTOR

JIBERTY GALATI S.A, No.l Calea Smirdan,
salati, Postcode 800698, Romania
.ibertysteelgroup.com/ro/

Page:1 /01




MILL TEST CERTIFICATE OATE: 2606201

- THE INSPECTION CERTIFICATE AS PER EN 10204 CLAUSE 3.1 CONFORMING TO THE DEFINITION IN EN 10168 REF: 1210163
SHALLE SANAYI BOLGESI NO:50 78000 RARABUK, TURKEY
[CERTIFICATE NO: 1335-2021
) r FcoMmOooITY:; . HOT ROLLED STEEL FLAT BARS HOT ROLLED STTEL ROUND BARS B
R OWHON IT MAY CONCERN
MECHANICAL PROPERTIES CHERMICAL COMPOSITION
TENSION TEST chan PRODUCT ANALYSIS
€ TESTI A s
= M v = =2 213
t 2 (= o 21 = Z = Sl iBlalZ =
= Ll e = 2 @ = o] > z ala =D
z 5 - s ol 5122 = 2z |SiZ]8 =
= =z = 5| = = = O szl s | ato s € Si Mn P < Ti Cu N Cr Nio v Al w Nb N T E
Z P z = 2= w = X = el == P B R o C
g z £ < 21E |l 515 z 12vlel4iga = Z
= Z E ol = E] = =] & —“ 1= =
m = o = =! =
s gl &
} Nfmm2 % T % % % % % % % % % % % % | % 1 % % {Civ}
2101404 FLAT BARS 150.0 x 60 ] s235R - 3451 ] 4722} 137 | 280 - - - - -] oo ] 019 josose| 0620 co31 ] 0004 ] 040 | 035 | 013 § 0013 }00024] 0.004 { 0.0015] 0002 | COS £25
2101405 FLAT BARS 150.0 x gc | s2350R - |3s34)as07) 1381 278 : E - - . 11 | 019 jo5189] 0025 | 0031 | 0004 045 | 513 | 015 | ooo7 | 00044} 0005 | 0.0113] vooe | ooce 0.27
2100358 FLAT BARS | 50,0 x 2.0 STI5IR - | 3077 a83s] 157 ] =27 - - -1 - -1 o1c | o019 Jososs]| 0020 003t ] oood| o040 | ois | ¢35 | 0043 Jopo24] 0002 {ooois] o052 | oooe 0.2
2101326 FLAT BARS 20,6 x 20,0 STIIR - {324]a872) 137] 278 - . - - -{ 014 ] 018 ] os09) 0015 ] 0038 ] oooe ] 043 ] 013 0015 | 0g022] 000z | 0.0074] o006 § o008 0.30
2000689 ROUND 84RS [¢] 140 . S2350R - | 3a29] 46221 135 | 285 - - b -1 - -} 018 ] 019 | 0sse] 0923 | oos0 ] 0ooc| o048 | 013 0028 | 0004 | 0.005] 0005 | 0.008 § 001 235
2101388 ROUND BARS 0 20¢ | s2380R - |2431]447.7] 130] 280 : - -] - -] 01w | 020] 0519] cowe ] oo3a] cooo] 033 | 895 | 611 | o018 | o004 | ooos Jouose| ooor | coGe 034
2101482 ROUND BARS e} 240 S2350R -] 3407]4558) 134 ] 330 - - - - -] v ] 018 Jos032] oot | 003 ] ovod | 043 | 03 | c09 | 0011 | 00005] 0034 | 0.0047] 0001 | 0,008 0235
2107281 ROUND BARS [e] 250 )} s235uR - | 3487 466571 1357 303 - -1 -1 - -1 o1 | o018 Josorz] cow | oo ] oooe| o4 | o2 | vz | oeri § 0cor § 0004 jocos1] 0001 | coos 025
2101250 ROUND BaRS o 300 § S2351R - {aar1)4s97] 136] 285 - - - - -1 015 ] o020 jos087] co2s | oc2e} o004 | 043 | 014 § 0315 | 0031 | oooiz) o008 | ocoss]| 0604 | 0009 931
£ 2042238 | ROUND BARS s} 360 | $235R - {3308 4468] 1351 283 - - - - -] o1 | oe Josiz2] cos] oose ] oooo} 026 | 010 | 009 § 0026 | 00027l 0007 | 0005 | 0001 | 0007 034
2042353 ROUND BARS [<] 420 :} S2350R - 134071 4705] 1381 263 - . - - -1 011§ 019 | 0521 ] 001z} oo3s | oooo]| 022 | ooe | ocs | oozt | oonzef 0007 § 0005 | 0001 ] o010 025
2642361 ROUND BARS G 53,0 S235.R - 37s] a1 2] 148 268 - - - - - Q.10 020 §05087) 0012 | 0038 | 0004 ] D40 0,12 012 0011 | 00oG2] 0.003 1 00035 | 0002 | OO0 0.2%
2042353 ROUND BARS o 600 | szas0r | .- |azesjazso] 133] 200 - - - B -] 012 ] 019 | o511 ] opt2] 0035 | ooos| 042 | 03 | oo0o | oet4 {00006) 0005 | 00025] 0001 | CO08 8.25
2042359 ROUND BARS a 650 . SZIUR 322614269) 132 280 - . - - . 010 | 018 | 6,513 ] 001G | 0029 ] 0000 | 029 0,08 007 | 0031 | 0.0046}) 0005 | 0005 | DIV | 0007 0.2
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MII.I. TEST CERTIFICATE

DATE:
THE WWSPECTION CCRTIFICATE AS PER EN 10204 CLAUSE 3.1 CONTORMING 10 THE DEFIMITION M EN 10168 nee; 1200163
CERTIFICATE HO: 689-2021
COMBAQDNY:
TR i

LN

MECIANICAL PROPERTIES

£ th'»" i

CHEMILAL COMPOSITION

*s
5 s . 7
R TREASS 10y [T v Ty 3 av | i Pl R &
. ’ W/ HEREDY CURTIT THAT THE WATERIAL HEREIN 14AS BEEN MADE MANUFACTURER
- Lt . p
&p,t“‘ My, 5,,\'.2‘ Ty AR CE NUMBER:2344-CPR-DD0A . | A0 TEVTLD W ACCORDANCE VEIIH ABDVE SPECIRCATION AND 114K
(m ace to audlt report numbered 17270 00-01/60  |uesyirs of aucis Akt accepTance
150,6001:2015 Cartifleata Nai QMS 1927001 =
&, ) ] e SHOER RCCM TEN ;
fg%@ '3 150Y 27001:2013 Cartifizate No: 1908DINSANN1 ::: :':l;‘u\;?::::::ﬂllm e inichmetbulis
= i # [ 1
TR e [YIRIM (Certiiod 1o M5 EN 10025-2.2011)
smm.zms A

Cartiflcrtion Numbar: PCODO9T [ CIKKNE2

T MEANS CTRANSVERSE
(3)  “ROBUCTION, ROLLING TOLERANCE AHD ANY OTHEA

OETAILS ARE AS FER ABCVE REFERENCED CONTARCT




Bopra b Feun & 130420232227 Amgpefiaame E U 242 2015 e andrevehonko /T=DOVLTSZETA-20 /A “Creacle Reports Run“} Jev o Sheer L fleevie Sheets |

[hyBaivue acaionepue Tosapuerso " Junopiseruit sevanyprifiunit kominar "Lanmopimeraae "

l’uhlu J{}IHE hmtk ( e)mp.uw "]ut(-gr.m'd !xun nnd Steel Works "l.apm izhstal”

\ ap i (»‘m(!‘s M nnlupsfzulm lim FeRUE nioce, '.”

['I\RA}Nt e‘)‘J(H]‘S /apnwivh\d 7'3 Pa\dmm Slum
\’{(’{?I}“i? 18-58

Fax 438 (061) 213-18-58
CEPTH®IKAT ﬂRnCTz / QUALITY (‘FRTIFiCATE Ne 511343 Bin/date 13.042023
Daepawysan / consignee o Eilrllli-;\..‘l.l‘l.lc‘l' 5 \;'i)YkSII(.];:{Ié;-.-.
®inin TOB "METIHBECT-CMI" y m.Oneca 2023 971000-0204
63031 m. Gaeca, Onecwhra ofin. nop.Hosomockorckas, 6.23/1 Kotrpakr Ne / Contract
cranuig npushanenns OJETA-3ACTABA 1 (On.3AT1) M3I-1327342/10/20/CMU-C

sivdate (06,10.2020

(EJUM

iauox HeHHR KuMﬁ\lldi\

Bia enizorirmsa npe sunpodyeaiii
Type of inspection document
EN 10204431

‘Barou Ne / Freight car 63380067 Bt panramsicns 7 Type of packages navkn / packs .

Kizankicrs sticus/Number of packages 9

Haitasenysasua ta kogt rosapy / Description and code of goods

1/L na npoaykuno, xivekaazt / Specification forms and record

97100 ITpokar toBeToMUCTOBUI 17K 3 By nueBol crani 3sHuaiinoi :fi(ff'f")’ 88O3:2018
JKOCT NCTY 2651:2005/70CT 380-2005
= JICTY 8540:2015

Mapryramng oporykui. CAPSUERATAHMH AUCT / HOT ROLLED STEEL SHEETS

I’csy JbLTATH Bllnpooy BaHb / Rc:.uh ot t1 m[

KizhkicTy

| ['pyria Possipn, s Tonapy (¢ Maca, 1
Neragin | Nenaprin Mapsa Kareropin - ginoen | Dimensions. mm i Number o Mass. tons
Heat N Batch No Grade POAEON  Groupot | . O [ T ‘
: | strength | Tosunma  Hlupona g J.lms:lﬂlliag goods (vl OpyTTo [GpyTTO2 | Tetto
Thickness | Width Length gross ¢ ogross? o pet
6L N B T (I A 1101 6000 T
e ;L“ﬂ g
1.00 it o000
1 ) 6000
; 6000
4,00 | SI)O 6000

T13194-9

i 1506 6oa(
o 7131040

1300 _.‘.r»(mp.‘_.‘._.?

Sanosn oro ¢ Ly i"’“bli\'\l\ [ JTRTPUGRY TTHO, IO NPOAVKINS 7’3””}“)(‘) B | BLINOBLIAC CTON, JAPTAN AROCTL Oty 8 Y I\pzllill TEXHITIIA Yaonam 1 TIOFQIERCITITAL VATOBAM 3AMOBICHI KOHTPAKTY
Itss beeeby certified that the quality of goods mentioned i tns shippig document is 1n conformnty with the standards in the Ukraine. speeilications and goods may be expofed
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